S972

FUNCTIONAL TRAINER

11/1/2013 Page 1 of 2

L DESCRIPTION QTY PART# BBL DESCRIPTION QTY PART#
002 STACK REAR COVER 1 S§972-002 090 FIXED TOP FRONT COVER PLATE 1 8972-090
007 ZIP TIE 6  E872MA-287A 092 STICKER - ROUND D19*T0.25 2 032-663-180
011 LONG GUIDE TUBE 2 S972-011 093 TAP NUT 2 S972-093
012 WEIGHT STACK BUMPER 2 A911-36 094 HOOK 8 §972-094
014 PH SCW M5*P0.8*L10 2 002-211-253 095 MSHRM TOP INNER HEX SCREW 16 002-203-023
015 STOPPER 1 A951-84 096 FIXED MIDDLE FRONT COVER PLATE 2  S972-096
018 PULLEY BRACKET 1 S972-018 098 LEVELER FOOT + NUT 2 DF-101-159
019 CABLE PULLEY 1 A971-08 100 STOPPER 1 A951-84
022 INNER HEX SCREW M8*L15 4 002-205-812 101 PH SCW M5*P0.8*L10 2 002-211-253
023 SPRING WASHER M8 4 003-302-010 102 FIXED BOTTOM FRONT COVER PLATE 1 S972-102
025 HEX NUT M10 1 001-102-141 103 FLAT WASHER 2 S972-103
026 UPPER CUSHION RING 2 A911-37 104 MSHRM TOP INNR HEX SCW M8*L15 2  C572R-132
028 GUIDE RING 4 A911-38 107 CAP- SEAT SUPPORT 2 A911-27
029 LOWER CUSHION RING 2 A911-41 108 RIGHT REAR SUPPORT TUBE ASSY 1 8972-108
030 HEX SOCKET ROUND 4 8972-030 109 HEX NUT M10*P1.5*H6 4 001-102-140
031 INNER HEX SCREW M5*P0.8*L10 2 002-205-510 110 LEVELER FOOT + NUT 4 DF-101-159
033 INNER HEX SCREW M8*L18 2 002-205-813 115 CABLE PULLEY 4 A971-08
034 SPRING WASHER M8*T2.0 2 003-302-006 119 EXTENSION OUTER SLEEVE 2 DF-100-094
035 PLATE BRACKET 1 A912-26 120 MSHRM PH SCREW 4 002-209-143
036 19 PC COUNTERWEIGHT LIFTRODB 1  §972-036 121 CAP, LOWER 2 A991-09
037 WEIGHT STACK BUSHING 28 A911-46 128 GQUGE LABEL CARD 1 8972-128
041 10KG COUNTERWEIGHT 14 S972-041 129 WARNING STICKER 1 DF-101-008
042 INNER HEX SCREW M6*L20 4 002-205-620 135 CARABINEER 2  A918-18
043 WEIGHT STACK BUMPER 2 A911-48 140 CABLE PULLEY 2  A971-08
049 BUSHING 4 8972-049 141 ROUND HEX SOCKET 2 S972-141
050 ROLLER 4 S972-050 142 HEX LOCK NUT M8 VARIANCEO0-0.2MM 2  001-101-080
051 PULLEY ASSEMBLY 2 S972-051 144 HEX BOLT 4  S972-144
052 MSHRM TOP INR HEX M6*P1.0*L12 4 002-203-027 145 SPRING WASHER M10 4  003-302-008
053 PIVOT BOLT 2 S972-053 146 WASHER 4  S972-146
054 CABLE PULLEY 2  A971-08 147 TOP FRAME PLUG 2 A911-15
059 TERMINAL CASING 2 S972-059 152 MSHRM TOP INNER HEX SCREW 4  002-203-023
060 CABLE ASSEMBLY 1 S972-060 153 ADJ TUBE SUPPORT FOOT 2 A971-38
062 GQUGE LABEL CARD 1 S972-062 172 BEV HEAD PH SCREW M4*12 4 002-207-130
063 STICKER-LEFT 2 000-063-044 173 FIXED PULL PIN PROTECTIVE PLT 2 8972-173
064 STICKER -RIGHT 2 000-063-045 174 SCREW M5*0.8*L12 8 S972-174
065 WASHER D16*D10.2*T1.0 4 003-301-141 176 SEAT SUPPORT CAP 4 A912-46
066 FIXED REAR COVER BOARD 2 S972-066 177 CAP 2  C521R-170
067 FIXED FRONT COVER BOARD 2 8§972-067 178 CATHETER (NO FOAM) 2 8972-178
071 MSHRM TOP INNER HEX SCREW 14 002-203-023 180 CABLE GROUP 2 8972-180
072 BACK COVER 1 S§972-072 186 CABLE PULLEY 4 A971-08
073 COVER CONNECTOR-RIGHT 1 DF-103-002A 191 PIVOT BRACKET 2 A973-43
074 MSHRM TOP PH SCREW 16 002-210-036 300 FOOT STRAP USED ON A93 1 A93-66

075 SCREW SOCKET 12 000-076-820 301 TRICEPS ROPE & SWIVEL 1 S972-301
076 COVER CONNECTOR-LEFT 1 DF-103-002 330 HANDLE 2 8972-330
077 CONNECTOR 2 DF-101-005 339 STICKER-LEFT 1 000-063-044
082 CABLE PULLEY 4 A971-08 340 STICKER -RIGHT 1 000-063-045
083 MSHRM TOP INR HEX M6*P1.0*L12 4 002-203-027 401 TOP FRONT COVER 1 S972-401
084 SPRING WASHER M6 4 003-302-011 402 PU TUBE 2 S972-402
085 FLAT WASHER D20*D6.3*T1.5 4 003-301-043 403 AXLE SET 9 DF-103-426
086 COVER BOARD 4  DF-100-033 404 ADJUSTMENT HARDWARE 1 8972-404
087 PULLEY COVER 4 S972-087 405 UPPER STACK CARRIAGE SET 1 S972-405
088 CABLE PULLEY 4 A971-08 406 ADJUSTMENT HARDWARE 1 S972-406
089 WARNING STICKER 1 DF-101-020D 407 PLATE BRACKET 1 S972-407

www.sportsartamerica.com

partsorders@sportsartamerica.com

866-709-1750



S972

FUNCTIONAL TRAINER

L DESCRIPTION QTY PART# BBL DESCRIPTION
408 WEIGHT STACK STICKER SET 1 S972-408
409 STACK FORK SET 1 S972-409
410 RETRACTING CORD-SELECTOR FORK 1 A911-51A
411 STACK FORK SET 1 S972-411
412 BUSHING SET 2 8§972-412
413 ROLLER+BUSHING+SCREWS 2  S972-413
414 GUIDE ASSEMBLY 2 S972-414
415 RIGHT CONNECTOR 1 DF-107-017
416 LEFT CONNECTOR 1 DF-107-028
417 CONNECTOR 2 DF-100-002
418 HOOK ASSY (WITH SCWS) 8 S972-418
419 COUNTERWEIGHT ASSEMBLY 1 S972-419
420 REAR SUPPORT LEG ASSY-R 1 S972-420
421 SCREW + WASHER SET 6  S972-421
422 REAR FOOT 2 EB880-72
423 OVAL FOOT 2  DF-100-035
424 SCREW + PU TUBE SET 4 8972-424
425 CONNECTING TUBE ASSY-R 1 S972-425
426 REAR SUPPORT LEG ASSY-L 1 S972-426
427 CONNECTING TUBE ASSY-L 1 S972-427
428 FRONT COVER SET 1 S972-428
429 SCREW, SIDE COVERS 6  A912-68
430 BUSHING SET B 2 S972-430
431 UPPER SUPPORT TUBE ASSY 1 S972-431
432 RUBBER BALL SET 2 S972-432
433 BUSHING SET C 4 S972-433
434 PIVOT PIN 4 S972-434
435 BUSHING SET D 2 S972-435
436 RIGHT ADJUSTMENTTUBE SET 1 S972-436
437 FIXED PIN ASSEMBLY 2 S972-437
438 FIXED SELECTING TUBE ASSY 4 S972-438
439 SELECTING TUBE ASSEMBLY 2 S972-439
440 LEFT ADJUSTMENTTUBE SET 1 S972-440
441 BOW HANDLE ASSEMBLY 1 S972-441
442 LONG HANDLE ASSEMBLY 1 S972-442
443 SHORT HANDLE ASSEMBLY 1 S972-443
444 HORN HANDLE ASSEMBLY 1 S972-444
445 BACK COVER FIXED PLATE ASSY 2 S972-445
446 FRONT COVER FIXED PLATE ASSY 2 S972-446
T401 HARDWARE KIT 1 S972-T401

www.sportsartamerica.com

partsorders@sportsartamerica.com

11/1/2013 Page 2 of 2

QTY PART#

866-709-1750



No. Diagram Tool Needed

1 | GEB-F101B
2 | GEB-F101C
3 | GEB-F101D
4 | GEB-F101E | OPTION
T401 — Hordward kit o)
P =
\ :
\
ol
Iy .
\ = :
=, :
?
?
CHANGE DESCRIPTION CRANGE | NaME WNITS | MM |SALES BLOW UP DIAGRaM [MSR™ | ce g Fig1a—p
Sparissre el e
FITNESS X MODEL
RESTRICTED USAGE VERIFED VERSIN| A0
PLEASE DON'T FERVARD T0 ANYONE WHD ISN'T AUTHRIZED |  BY ratio | 1113




UNITS SALES BLOW UP DIAGRAM |RAGRAY

CIOSE CHANGE DESCRIPTION CRANSE | NaMe @ I MM N, GEB-F101B—A
ﬂ@@ﬁj @%ﬁ BY oty |1 S972

FITNIESS
RESTRICTED USAGE VERIFIED VERSIDN| AD | XX MODEL

PLEASE DON'T FORVARD 100 ANYONE WHO ISN'T AVTHIRIZED | BY ratin | 1115




De*

= = = = = = = = = = - w o e e e eweowoweeeewoweeeewewwe o o =

%

CHANGE DESCRIPTION

CHANGE
NO.

NAME

SoRtSAll

FITNIESS

RESTRICTED USAGE
PLEASE JON'T FERVARD 10 ANYONE WD ISN'T AUTHIRIZED

DIAGRAM

UNITS | MM |SALES BLOW UP DIAGRAM ND GEB-F101C-A
DRAWN i
BY QrTY 1 S97/2
VERSION| AQ | XX MODEL
VERIFIED
BY raTio | 1:10




CHANGE DESCRIPTION

CHANGE
NO.

NAME

SoRtSAliy

[FITINIESS

RESTRICTED USAGE
PLEASE DON'T FIRVARD 101 ANYONE WHD TSN'T AUTHIRIZED

DIAGRAM

UNITS MM SALES BLOW UP DIAGRAM NO GEB-F101D-A
DRAWN '
BY Ty 1 S972
VERSION| A0 | XX MODEL
VERIFIED
BY rRaTin | 11/




444

CHANGE DESCRIPTION

CHANGE
NO.

NAME

SoRtSAll

DIAGRAM

FITNIESS

RESTRICTED USAGE
PLEASE JON'T FERVARD 10 ANYONE WD ISN'T AUTHIRIZED

uniTs | MM |SALES BLOW UP DIAGRAM Y GEB-F101F—A
DRAWN '
BY QrY 1 S97/2
VERSIIN| AQ | XX MODEL
VERIFIED
BY ratio | 1i4




